
 

 
 

 

 
 
 
 
 
 
 
 
 
 

 
 

 

Environmental Impact Assessment for   
the Hmawbi Agricultural Inputs Complex 
(HAIC)   
Final ESIA Report   
 
6 June 2019  
 
 
ERM‐Hong Kong, Limited  
16th Floor, Berkshire House, 25 Westlands Road,    
Quarry Bay, Hong Kong    
Telephone 2271 3000   

Facsimile 2723 5660       
 
www.erm.com The business of sustainability 



 

 
Hmawbi Agricultural Inputs Complex 
(HAIC) Project 
 
Environmental Impact Assessment for  
the Hmawbi Agricultural Inputs Complex 
(HAIC)  
 
Final ESIA Report 
 
Document Code: 0406940_AWBA Supplementary ESIA 
Report_06 June 2019_FINAL.pdf  
 
Client:  
 
Myanma Awba Group 

Project No:   
 
0406940 

Summary:   Date:  
[...]
agrochemical products, including pesticide.  

Solid Waste Management 

The ash together with other household solid waste will be sent to a licensed 

contractor and the incinerator will only be used as a backup as per Hazardous 

Waste Management Plan.  The incinerator will not generate fly ash as it has a 

dust collector.  The incinerator will be designed on a basis to treat a solid 

waste volume of 1,000 kg/day from HAIC.  Only certified operators will 

handle the incinerator.  Figure 4.18 illustrates the incineration process. 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 

0406940_AWBA SUPPLEMENTARY ESIA REPORT_ECD FORMAT_06_06_19.DOCX JUNE 19 

4-15 

Figure 4.18 Flow Chart of the Incineration Process 

 

 

The incinerator process is detailed in Figure 4.18 and described below: 

a. Stage (1): Burning in first chamber – Burnt at 500℃ temperature to ensure 

that all the substances are completely burnt; 

b. Stage (2). Burning in second chamber – Burnt at between 1000 to 1200℃ to 

ensure that all unwanted toxic chemical fumes are burnt which could 

potentially be produced from burning chamber 1; 

c. Stage (3): Cooling – hot gas passed through; the jacket tank will cool down 

from >1000℃ to below 800℃ and the spraying tower will cool down from 

>800℃ to <300℃;  

d. Stage (4): Treatment – treated with charcoal (activated carbon powder) and 

lime (calcium hydroxide) to treat the odour and colour;  

e. Stage (5): Filtering – All the treated gas will be passed through a 20um 

filter; and  

f. Stage (6): Releasing – after filtration, air will be released from a 80 ft. 

chimney.   



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 

0406940_AWBA SUPPLEMENTARY ESIA REPORT_ECD FORMAT_06_06_19.DOCX JUNE 19 

4-16 

The waste will be fed manually into the incinerator.  The incinerator 

comprises a primary and secondary combustion chambers in which diesel will 

be used as fuel for the combustion process.  Air blowers will be used to 

supply the oxygen required for combustion in the chambers and the 

combustion can be controlled by adjusting the volume of air flow rate inside 

the furnace.  The flue gas from the second chamber is then passed into the 

cooling tower where the temperature of the gas is brought down with alkaline 

and at the same time acidic gas content is reduced.  Afterwards, the flue gas 

will pass through the cyclone dust removal system where fly ash is forced to 

out of the system.  Eventually, gas will enter the activated carbon filter where 

the metal content in the flue gas is reduced before being discharged through 

the chimney into the atmosphere. 

The estimated types and quantities of waste material are provided in Table 4.2. 

Table 4.2 Hazardous and non-hazardous waste material 

Type Quantity per month 

Non-hazardous 

Plastic Packaging 4 tons m3 

Paper Packaging 6 tons m3 

Metal (drums) 2 tons 

Hazardous  

Bottom ash from the incinerator 500 Kg 

Sludge 4 tons 

Activated Carbon 2 tons/year 

There will be two kinds of solid waste storage at HAIC; temporary storage or 

waste collection sites and a central storage area.  

In the temporary solid waste storage locations (Waste Classification Points), 

solid waste will be segregated accordingly with a colour code.  Once the 

waste bins are filled, the solid waste will be transported to the central storage 

area, which will use the same colour code.    

Solid waste will be stored in clearly labelled containers/skips.  The colour 

coded labels will state the waste types in Myanmar language to be easily 

understandable by the workforce. 

The central waste storage will comply with the following requirements: 

 A concrete slab to avoid leaching into the ground; 

 A roof to protect waste against rain; 

 Not located close to places where food is handled, consumed and stored; 

 Not located close to sources of heat; 

 Easy access for the licensed contractor fleet;  

 A water supply systems for cleaning, and 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 

0406940_AWBA SUPPLEMENTARY ESIA REPORT_ECD FORMAT_06_06_19.DOCX JUNE 19 

4-17 

 For hazardous waste, it will be equipped with shelves that have a leak-

proof sill or spill catcher trays to retain the capacity of the largest container 

or 20% of the total storage capacity in that shelf (whichever is the greater 

volume).  There will also be ventilation holes of 30mm diameter located at 

the top and bottom (above the sill) of the side panels of the 

cabinet/cupboard. 

A licensed contractor will transport the solid waste from the HAIC’s central 

waste storage to its final disposal site (certified and managed in accordance 

with good international practices) in Thilawa. 

The licensed contractor will deliver a copy of the Waste Discharge Record 

(manifest) to Awba.  This record will indicate the type of waste to be 

transported, weight, number of packages, the name of the transporter, and the 

name of the responsible supervisor who performed the verification. 

It is noted that the incinerator will be designed to comply with the Air 

Emission Standards for Municipal Solid Waste (MSW) and Hazardous Waste 

Incinerators of the European Union (EU) as specified in the World Bank 

Group Environmental, Health and Safety (EHS) Guidelines for Waste 

Management Facilities (2007) (Table 3.5).  These air emission standards for 

MSW and Hazardous Waste Incinerators specified in the WBG EHS 

Guidelines for Waste Management Facilities (2007) are noted to be the same as 

those specified for the same types of incinerator in the Myanmar NEQ 

Guidelines (2015).   

The emission inventory from the incinerator is presented in Table 4.3.  During 

operation, air emissions from the incinerator should be monitored to track 

compliance with the applicable WBG and NEQ standards.   

Table 4.3 Project Emission Inventory 

Stack Parameter(1) Unit Value 

Stack location Lat / Long 17° 9'59.99"N  96° 4'41.98"E 

 

Actual Stack Conditions (2) 

Stack height M 25 

Stack diameter M 0.4 

Emission velocity m/s 10 

Exit temperature C 120 

Oxygen content (wet gas)  % 9 

Moisture content (wet gas) % 20 

Actual volume flow rate  Am3/s 1.26 

 

Normalised Conditions (3) 

Exit temperature C 0 

Oxygen content (dry gas)  % 7 

Moisture content (dry gas) % 0 

Normalised volume flow rate (4)(5) Nm3/s 0.598 

 

Normalised Emission Concentrations (3)(6) 

NOx mg/Nm3 400 

SO2 mg/Nm3 50 

PM(7) mg/Nm3 10 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 

0406940_AWBA SUPPLEMENTARY ESIA REPORT_ECD FORMAT_06_06_19.DOCX JUNE 19 

4-18 

Stack Parameter(1) Unit Value 

HCl mg/Nm3 10 

Dioxins and Furans ng TEQ/m3 0.1 

Cd mg/Nm3 0.1 

CO mg/Nm3 150 

Pb mg/Nm3 1 

Hg mg/Nm3 0.1 

HF mg/Nm3 1 

 

Normalised Emission Rates 

NOx g/s 0.239 

SO2 g/s 0.0299 

PM2.5 g/s 5.98 x 10-3 

PM10 g/s 5.98 x 10-3 

HCl g/s 5.98 x 10-3 

Dioxins and Furans g/s 5.98 x 10-10 

Cd g/s 5.98 x 10-5 

CO g/s 0.0896 

Pb g/s 5.98 x 10-4 

Hg g/s 5.98 x 10-5 

HF g/s 5.98 x 10-4 
(1) Incinerator stack 
(2) Actual stack data provided and confirmed by Awba 
(3) International Finance Corporation (IFC) (2008) Environmental, Health and Safety 

Guidelines for Waste Management facilities [Online] Available at: 

http://www.ifc.org/wps/wcm/connect/topics_ext_content/ifc_external_corporate_site/

sustainability-at-ifc/policies-standards/ehs-guidelines [Accessed 08 August 2017] 
(4) Environment Agency (2013) Pollution Inventory Reporting – Combustion Activities 

Guidance Note [online] Available at: 

https://www.gov.uk/government/uploads/system/uploads/attachment_data/file/2969

94/LIT_7825_e97f48.pdf [Accessed 08 August 2017] 
(5) Normalised flow rate at 7% oxygen, dry gas, 273K and a pressure of 101.3 kPa.  
(6) Myanmar National Environmental Quality (Emission) Guidelines (2015) 
(7) The PM concentration is used to conservatively estimate emissions of both PM2.5 and PM10. 

The residual bottom ash from the incinerator will be managed under the 

Hazardous Waste Management Plan.  Accordingly, the ash together with 

others hazardous waste will be sent to a licensed contractor in Thilawa and 

the onsite incinerator will be used only as a backup. 

General refuse is expected to be generated at a rate of 25 kg / day, which will 

be taken off-site for disposal by Yangon City Development Committee 

(YCDC). 

Wastewater Management 

Wastewater generated from washing of formulation lines (~20 m3 / day), 

laundry (~1m3 / day) and cleaning of process area (~3 m3 / day) in the HAIC 

will be treated by an on-site wastewater treatment plant.  Table 4.4 shows the 

design basis of the influent characteristics for the on-site wastewater treatment 

plant. 

http://www.ifc.org/wps/wcm/connect/topics_ext_content/ifc_external_corporate_site/sustainability-at-ifc/policies-standards/ehs-guidelines
http://www.ifc.org/wps/wcm/connect/topics_ext_content/ifc_external_corporate_site/sustainability-at-ifc/policies-standards/ehs-guidelines
https://www.gov.uk/government/uploads/system/uploads/attachment_data/file/296994/LIT_7825_e97f48.pdf
https://www.gov.uk/government/uploads/system/uploads/attachment_data/file/296994/LIT_7825_e97f48.pdf


ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 

0406940_AWBA SUPPLEMENTARY ESIA REPORT_ECD FORMAT_06_06_19.DOCX JUNE 19 

4-19 

Table 4.4 Design Basis of the Influent Characteristics for the On-site Wastewater 

Treatment Plant 

Parameters Unit Value 

Flow Rate m3/hr 1 

Ph S.U. 3-9 

BOD5 mg/L 8,750 

COD mg/L 10,000 

TSS mg/L 3,000 

Figure 4.19 indicates the flowchart of the proposed wastewater treatment 

plant.  Wastewater will firstly be collected in the collection basin and then 

passed into the fine screen where large solids and trashes are screened out 

before entering the equalization tank.  In the equalization tank, air diffusers 

are used for even mixing of the wastewater.  The water is subsequently 

transferred via submersible pumps into the fast mixing tank where pH 

adjustment and chemical coagulation will be conducted.  The sludge formed 

will be settled in the chemical sludge sedimentation tank while water will pass 

as overflow into the activated sludge aeration tank.  In this tank, aerobic 

bacteria are used to digest organic matters to reduce the biological oxygen 

demand (BOD) with the aid of oxygen supplied through air diffusers.  Next, 

the overflow will be passed into the second sedimentation tank where the 

sludge will be settled and transferred into the sludge tank while the water is 

forced through the membrane filter.  Thereafter, the water will be passed 

through activated carbon filters to remove odour and colour and then 

temporarily stored in the effluent tank where water samples will be taken and 

analysed before being discharged into the pond next to the treatment facility.   

The HAIC wastewater treatment system uses the Fenton technique (also 

known as “Advance Oxidation Process”) to treat the wastewater, in 

accordance the relevant standards (WBG and EQEG).  Awba will dispose of 

the sludge from the wastewater through a licensed hazardous waste 

management facility in Thilawa.  Only certified operators will work within 

the wastewater treatment plant. 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 

0406940_AWBA SUPPLEMENTARY ESIA REPORT_ECD FORMAT_06_06_19.DOCX JUNE 19 

4-20 

Figure 4.19 Flow Chart of the Wastewater Treatment Process 

 

 

There will be two types of pond in this area.  The first pond or Lagoon-1 will 

be able to hold seven (7) days of treated effluent from the wastewater 

treatment system and it will be water proof concrete pond.  The second pond 

or Lagoon- 2 will be more natural which will have enough capacity to hold 

over one and half years of effluent.  This pond will be developed to include 

natural flora and fauna (e.g., fishes and lotus flowers).  There will be over 

flow in each pond and the final discharge will be via the factory main 

drainage system, which will lead to the nearest stream.    

Wastewater monitoring will be conducted at the discharge point: 

17°16’65.98”N 96°07’70.56”E.  Should the treated wastewater content be 

unsuitable for discharge into the pond (i.e., not in line with WBG EHS 

Standards for Pesticide Manufacturing, Formulation and Packaging (2007), 

water will be directed into an emergency storage tank and then recirculated 

back to the equalization pond for re-treatment.  This will ensure that impacts 

on downstream water quality are reduced and there are no harmful 

substances in wastewater (e.g., pesticides and fertilizer wastes).  In addition, 

water quality monitoring will be conducted as part of the Environmental 

Monitoring Plan.  

Sewage from the operation workforce is expected to be generated at a rate of 

10 m3 / day, which will be treated on-site by a septic tank and seepage field. 

4.5 DESCRIPTION OF SELECTED ALTERNATIVES AND ALTERNATIVES ASSESSMENT 

As part of the Project, alternatives were considered for the Project, these are 

discussed below: 



ENVIRONMENTAL RESOURCES MANAGEMENT MYANMA AWBA GROUP 

0406940_AWBA SUPPLEMENTARY ESIA REPORT_ECD FORMAT_06_06_19.DOCX JUNE 19 

4-21 

 No Project alternative: If there were no project, additional pesticide 

manufacturing would not be available for Myanmar.  

 Location: As the land was provided by the Ministry of Agriculture, there 

was no alternative for the location of the Project Site.  

 Wastewater treatment: the project looked at collecting wastewater and 

taking to an offsite location for treatment.  However, this would have 

entailed additional transportation costs.  Therefore, the selected 

alternative is to have a wastewater treatment facility on site, which aims to 

achieve zero waste to the local environment.  The first pond will be able to 

hold seven (7) days of treated effluent from the wastewater treatment 

system and it will be waterproof concrete pond.  The second pond will be 

more natural which will have enough capacity to hold over one and half 

years of effluent.  This pond will be developed to include natural flora and 

fauna (e.g., fishes and lotus flowers).  There will be over flow in each pond 

and the final discharge will be via the factory main drainage system, which 

will lead to the nearest stream.  In case the treated wastewater content is 

unsuitable to be discharged into the pond, water will be directed into the 

emergency storage tank and then recirculated back to the equalization 

pond for re-treatment. 

  



ENVIRONMENTAL RESOURCES MANAGEMENT  MYANMA AWBA GROUP 

0406940_AWBA SUPPLEMENTARY ESIA REPORT_ECD FORMAT_06_06_19.DOCX FEBRUARY 2018 

5-1 

5 DESCRIPTION OF THE SURROUNDING ENVIRONMENT 

This Section is structured to provide information on the environmental 

baseline characteristics and conditions in the Project Site and its Area of 

Influence (AOI).  The discussion is limited to the factors and environmental 

components that could have a direct impact on the Project, or which may be 

impacted by the Project.   

Baseline information has been collated from a range of sources including 

publicly available information, primary data collection and through 

consultation.  Primary data collection was undertaken through a scoping site 

visit in May 2017 as well as the baseline surveys of air quality, airborne noise, 

surface water quality, and soil quality in June to July 2017 (2017 baseline 

surveys).   

5.1 SETTING THE STUDY LIMITS 

5.1.1 Biological Area of Influence 

The Area of Influence (AOI) of the Project encompasses:  

 Primary Project Site including the proposed HAIC; and 

 Areas potentially affected by the cumulative impacts from other 

developments as well as induced activities of the Project.   

It should be noted that the AOI for a particular resource/ receptor may vary 

depending on the nature of the change caused by the Project activities and the 

type of effect being considered, but in each case it is defined to include all the 